


SpringerBriefs in Applied Sciences
and Technology

For further volumes:
http://www.springer.com/series/8884

http://www.springer.com/series/8884


Alireza Bahadori • Malcolm Clark
Bill Boyd

Essentials of Water Systems
Design in the Oil, Gas,
and Chemical Processing
Industries

123



Alireza Bahadori
Malcolm Clark
Bill Boyd
School of Environment,

Science and Engineering
Southern Cross University
Lismore, NSW
Australia

ISSN 2191-530X ISSN 2191-5318 (electronic)
ISBN 978-1-4614-6515-7 ISBN 978-1-4614-6516-4 (eBook)
DOI 10.1007/978-1-4614-6516-4
Springer New York Heidelberg Dordrecht London

Library of Congress Control Number: 2013932784

� The Author(s) 2013
This work is subject to copyright. All rights are reserved by the Publisher, whether the whole or part of
[...]
• The influence of temperature is also important, since the viscosity of the water is
less on a warm summer day than in cold weather.

• The number of basins depends upon the amount of water and the effect of
shutting a basin down. It is desirable to have more than one basin to provide for
alternate shutdown of individual basins for cleaning or repairs.

• Basins vary in shape—square, rectangular and round. However, regardless of
shape, most basins have slopping bottoms to facilitate the removal of deposited
sludge.

The size and type of particles to be removed have a significant effect on the
operation of the sedimentation tank.

The shape of the particle also affects its settling characteristics. A round par-
ticle, for example, will settle much more readily than a particle that has ragged or
irregular edges.

All particles tend to have a slight electrical charge. Particles with the same
charge tend to repel each other. This repelling action keeps the particles from
congregating into flocs and settling.

Sedimentation basins are equipped with inlets in order to distribute the water
uniformly between the basins and uniformly over the cross section of each basin.
Inlet and outlets should be designed to avoid short circuiting through the basin
[71–77].

2.2 Sedimentation 27



2.2.3 Hydraulic Properties of Sedimentation Basin

2.2.3.1 Surface Area or Surface Overflow Rate

The surface area of the tank is one of the most important factors that influences
sedimentation. For any particular rate of inflow, the surface area provided deter-
mines the tank overflow rate, v = Q/A (see Table 2.1). If there were such a thing
as an ideal tank, the tank overflow rate could be made equal to the settling velocity
of the particles that the tank was designed to remove.

Because no ideal tank exist, it is customary to reduce the tank overflow rate and
to increase the detention time over those indicated by theoretical analysis. It is
recommended to apply a correction factor 1–1.25 to both values when settling a
discrete solid.

For the sedimentation of flocculent particles from dilute suspensions, the set-
tling velocity will generally be decreased by a factor of 1.25–1.75.

The higher settling velocities or tank overflow rates would be used for warmer
water; the lower settling velocities for cold waters.

The settling velocity used in the settling tank design overflow rate is one of the
major factors determining tank efficiency [70–78].

2.2.3.2 Depth

The theoretical detention time is equal to the volume of the tank divided by the
flow rate. Hence, if A and Q are constant, the theoretical detention time is directly
proportional to the tank depth.

As the performance of the tank depends on the flocculation of the SS, and the
degree of flocculation depends on the detention time, the tank performance in
removal of flocculent particles will depend on its depth.

The efficiency of removal, however, is not linearly related to the detention time.
For example, if 80 % of the SS were removed with a detention time of 2 h, a
detention time of 3 h might remove only 90 %.

Table 2.1 Typical sedimentation tank overflow rates [5–8]

Type of water Treatment Overflow rate (m3/m2�h)

Surface water Alum floc 0.61–0.93
Surface or ground water Lime softening 0.93–1.54

Clarification in upflow units 2.44–4.52
1.83–2.44 (cold water)
2.44–3.66 (warm water)

Softening in upflow units 1.83–6.11
To 3.06 (surface)
To 4.40 (well)

28 2 Processes Design



The raw water entering a sedimentation tank will have a greater density than the
water in the tank, as it will contain more SS.

The heavier influent water will tend to form density currents and move toward
the bottom of the tank, where it can interfere with the sedimentation process.
Density currents are more apt to occur in deep tanks.

Sedimentation basins are commonly designed to remove solids resulting from
chemical coagulation of surface water and lime soda as softening of surface and
ground waters. In a properly designed basin, a detention time of from 2 to 4 h is
usually sufficient to prepare the water for subsequent filtration. When the water is
to be used without filtration, longer detention time (up to 12 h) may be provided
[73–79].

2.2.3.3 Velocity Through Basin

The velocity of flow through settling basin will not be uniform over the cross
section perpendicular to the flow even though the inlets and outlets are designed
for uniform distribution. The velocity will not be stable because of density currents
and the operation of the sludge removal mechanism. In order to minimize these
disturbances, the velocity through a sedimentation tank should be kept between
0.0026 and 0.015 m/s [5–8].

2.2.3.4 Inlet and Outlet Conditions

The inlet to a sedimentation tank should be designed to distribute the water uni-
formly between basins and uniformly over the full cross section of the tank.

The inlet is more effective than the outlet in controlling density and internal
currents, and tank performance is effected more by inlet than by outlet conditions.

The best inlet is one that allows the water to enter the settling tank without the
use of pipe lines or channels.

The head loss in preamble baffle ports or basin inlet ports should be relatively
large compared to the kinetic energy of the water moving past the permeable ports.
This is required to assure equal distribution of flow between tanks and between
inlet ports [76–80].

As flocculent solids will frequently be involved, the velocities in the influent
channels must be kept low, usually between 0.15 and 0.60 m/s, to prevent break up
of the floc. Similar low velocities are required through the inlet ports to reduce the
danger of inertial currents interfering with sedimentation.

It has been found that relatively minor changes in an inlet can completely
change the hydraulic performance of a settling tank.

The main purpose of the inlet is to provide a smooth transition from the rela-
tively high velocities in the influent pipe to the very low uniform velocity distri-
bution desired in the settling zone, in such a way that interference with the settling
process is minimal.

2.2 Sedimentation 29



The purpose of the outlet is the same except that the transition is from the
settling zone to the effluent pipe.

The water level in settling basins is usually controlled at the outlet. This control,
however, may be set by means of other than the outlet weir, for example, by a
succeeding unit.

It may be desirable to encourage deliberate fluctuation of water level in the
settling basins to make use of the storage in them or to break up ice.

Basin outlets are often of the V-notch weir type, and these are quite often
provided with means for vertical adjustment to aid in control of overflow. The
V-notches help in keeping a uniform flow over the weir at low water levels.

The effect of weir rates, cubic meters per hour per meter of weir, on sedi-
mentation, is not well known, but weir rates are usually limited to commonly
accepted values (see Table 2.2).

Circular basins with the inlet at one side and the outlet on the opposite side are
not very efficient because of dead areas in the tank and short circuiting of water
flow across the tank. The efficiency of circular tanks is much greater if the water is
fed to the tank from an inverted siphon located in the center of the tank, and the
effluent taken from a weir passing around the entire periphery.

Square basin may be operated in the same manner or may be fed from one side
with effluent removed from the opposite side.

The use of baffles in sedimentation tanks should be limited to the inlets and
outlets and as remedial measures in poorly designed tanks [77–82].

2.2.3.5 Sludge Handling

The bottom of a settling tank is normally sloped gently toward a sludge hopper
where the sludge is collected. The sludge usually moves hydraulically toward the
hopper. Sludge scraper mechanisms are used to prevent the sludge from sticking to
the bottom and to help its flow.

The sloping bottom and the sludge hopper provide a certain amount of storage
space for the sludge before it is removed. The movement of the sludge scrapper
mechanism should be quite slow so as not to disrupt the settling process or to
resuspend the settled sludge. The velocity of the scrapers should be kept below
18.3 m/h for this reason. Some mechanisms in circular tanks carry vacuum suction
pipes instead of squeegees for removing relatively light, uniform solids [78–81].

Table 2.2 Typical weir
overflow rates [5–8]

Type of service Weir overflow rate, m3/m�h
Water clarification \26
Water treatment 6–7.5
Light alum floc
(low-turbidity water)
Heavier alum flow

(higher-turbidity water)
7.5–11.2

Heavy floc from lime softening 11.2–13.4

30 2 Processes Design



2.3 Clarification Systems

The equipment used for clarification can be many types; however, the equipment
used should provide the correct environment to carry out each step coagulation,
flocculation and sedimentation.

Older design for clarification units provided separate chemical addition, flash
mixing, flocculating and settling facilities. Modern combined units provide all
three steps in one unit, such as sludge recirculation (solids contact) type or sludge
blanket unit.

In theory, the sludge blanket unit provides better clarification than the sludge
recirculation type as a result of filtering action provided by the sludge bed and the
gentle handing of the flocs.

A basic clarification system consists of the clarifier and a chemical feeding
system which meters chemical additives in proportion to flow.

The size of standard clarification unit is based upon an upflow rate of approx-
imately 2.5 m3/m2�h (1.2–3.7 range), with a total retention time of 1.5–4 h. The
clarified water will contain approximately 5–10 mg/kg of suspended matter [5–8].

Design criteria of clarifiers should be based on steady operation at maximum
load. However, it is expected that the actual load will fluctuate over the range from
10 to 100 % of design flow rate and the clarifier should have the capacity to
perform satisfactory under these conditions.

Consideration should also be given to anticipation of flow rate limitations and
chemical dosages during difficult treatment periods considering high turbidity, low
temperature and/or polluted conditions. Manufacturer shall either take such
potential difficulties into consideration in design or state the limitations imposed
by such conditions [79–83].

2.4 Filters for Water Treating Systems

Multiple units shall be provided to allow continuous operation at full system
design capacity with two units out of service (for example, one unit shut down for
maintenance and one unit in backwash mode).

Design service flow rates shall be as described in Table 2.3.
Air securing shall be used for units treating effluent at temperatures less than

93 �C. The design air scour rate shall be 90 m3/m2�h minimum. If plant air is
unavailable, a separate air compressor shall be included within the system.

Subsurface washers shall be furnished for units treating effluent at temperatures
93 �C and greater. Subsurface wash rate shall be 12.3 m3/m2�h, and minimum
design backwash rate can be found in the following Table 2.4.

2.3 Clarification Systems 31



Bed depth in filters shall be 750 mm minimum. For ‘‘in-depth’’ filters, at least
two different density media, of different sizes, shall be furnished.

For hot pressure type units, only washed anthracite coal should be used.
Freeboard shall be a minimum of two-thirds total bed depth, measured from the

top of the filter media to the tangent line at the top of vessel.
Filter media traps shall be furnished on the outlet of each pressure filter unit to

prevent filter media from entering downstream equipment in the event of under-
drain failure. Maximum pressure drop through the trap shall not exceed 35 kPa
when the unit is operating at maximum design flow rate. Characteristics of potable
water filters should be as per Table 2.5.

Anthracite or marble should be used instead of quartz sand, when any trace of
silica must be avoided in industrial process or when they are easier to obtain.

2.5 Quantities of SS which can be Removed by Filtration

The following consideration should be made as a guiding principle:
The SS lodge between the grains of the filter material. Since sufficient space

should always be left for the water to percolate, the sludge should not, on average,
fill more than one quarter of the total volume of voids in the material.

Irrespective of grain size, one cubic meter of filtering material contains about
0.45 m3 of voids, the volume available for the retention of particles is about
0.11 m3, provided that the effective grain size of the filtering medium is suitable to
the nature of the particles [80–84].

When the SS are based on colloidal floc, their dry matter content does not
exceed 10 kg/m3; the quantity that can be removed per m3 of filter material is
therefore no more than 0.11 9 10 = 1.1 kg.

Table 2.3 Flow rates in
different types of water filters

Unit Flow rate (maximum with
one unit backwashing)
(m3/m2�h)

Downflow, cold pressure type
(\65 �C)

9.7

Downflow, hot pressure type
([65 �C)

10.8

Downflow, gravity type 9.7

Table 2.4 Minimum
backwash rates in different
types of water filters

Filter media Minimum backwash rate m3/m2�h
Sand 36.7
Anthracite coal 29.2
Activated carbon 24.5

32 2 Processes Design



T
ab

le
2.

5
C

ha
ra

ct
er

is
ti

cs
of

po
ta

bl
e

w
at

er
fi

lt
er

s
[5

–8
]

F
il

te
r

ty
pe

P
er

m
is

si
bl

e
fi

lt
ra

ti
on

ra
te

s
(m

3
/m

2
�h

)
D

es
ig

n
pr

et
re

at
m

en
t

to
re

du
ce

tu
rb

id
it

y
in

ap
pl

ie
d

w
at

er
to

(m
g/

kg
)

H
ea

d
re

qu
ir

ed
(m

)
L

en
gt

h
of

fi
lt

er
ru

n
(h

)
M

in
.

th
ic

kn
es

s
(m

m
)

M
ax

im
um

da
y

M
ax

im
um

ra
te

A
ve

ra
ge

M
ax

im
um

C
le

an
fi

lt
er

M
ax

im
um

A
ve

ra
ge

M
in

im
um

G
ra

ve
l

S
an

d

R
ap

id
sa

nd
gr

av
it

y
4.

9
12

.2
2

5
0.

3
2.

4
36

5
30

4.
8

50
8

P
re

ss
ur

e
4.

9
12

.2
2

5
0.

3
7.

6
48

5
30

4.
8

60
9.

6
S

lo
w

sa
nd

2.
4

7.
3

1
3

0.
6

1.
2

1,
00

0
25

0
30

4.
8

1,
06

6.
8

D
ia

to
m

it
e

2.
4

7.
3

1
3

2.
1

21
.3

6
0.

5
30

4.
8

2.5 Quantities of SS which can be Removed by Filtration 33



2.6 Process Used for Boiler Feedwater Treatment

Vessel should be of sludge blanket type employing a central downcomer. Separate
(not integral) deaerator compartment is preferred. The treater should be so sized
that the rising rate of settled water is such that effluent treated water has a turbidity
of less than 10 mg/kg.

Separate clean and dirty backwash compartments shall be sized to meet normal
filter backwash and sodium zeolite regeneration requirements without increasing
flow rate through the unit to more than 10 % of normal design.

The clean backwash water compartment should be replenished by filtered water
at a much slower rate than the backwash rate.

The dirty backwash water should be returned at a set rate, so that heat and water
are recovered. The treatment should be carried out at low pressure corresponding
to vapor pressure for temperatures chosen between 102 and 115 �C as required.
Units shall be designed for continuous service and uninterrupted operation for a
period of 2 years.

All equipment shall be suitable for unsheltered outdoor installation for the
climatic zone specified. The total detention time of the vessel should not be less
than 90 min at rated capacity of flow [81–85].

The maximum allowable upflow rate (rinse rate) through the unit shall be
3.7 m3/m2�h at water temperatures above 90 �C. This rate shall not be exceeded
when backwashing filters rinsing softeners.

This rate shall be reduced to 1.0 m3/m2�h or less for waters containing appre-
ciable organic matter turbidity or magnesium to meet guaranteed effluent turbidity
of less than 10 nephelometric* units for a range of 10–100 % of design raw water
throughput. Chemical mix tanks and pumps should be provided for hot-process